e Section: 7

Parts Data
DC30X2
24VVAC Control




DEXTER
STACK DRYER

@ Part # 8533-090-001 4/20



Parts Data

Cabinet Group

Key
*

= O

w N

*S*I—‘*I—‘**I—‘I—‘LDGJGJ\I\I********O\m**-&w**l\ll\ll—‘l—‘**

Part Number

9960-256-038
9960-256-039
9960-256-035
9960-255-008
9960-255-016
9982-280-014
9982-280-012
9545-012-015
8640-413-002
9212-002-003
9206-413-001
9548-117-000
8545-064-001
9206- 420-003
9244-082-001
9545-018-017
9531-033-001
8640-413-001
8640-413-003
9086-015-002
8638-190-009
8641-582-006
8640-399-001
9989-569-003
9989-569-001
9989-568-003
9989-568-001
9545-008-014
8641-585-001
9544-072-002
9452-819-001
9345-008-020
9545-052-001
8641-436-003
9021-041-001
9486-149-001
9545-053-002
9801-099-001

Description Quantity
Door Assy., Loading Complete-Wht .........occeiiiiiiiiiiiinenenns 2
Door Assy., Loading Complete-SS .......ccooovviiiiiiiiiiiiicinnneens 2
Door Assy., Loading Complete-Chrome SS/CHR/BLK .......... 2
Door Assy., Loading-SS(ring only) ......ccccvvviiiiniiiiciiineeeninens 2
Door Assy., Loading-Chrome(ring only) ......ccccovvvviiiiiininnenns 2
Plate Assy., Hinge (Wht) No Pin .......ccooviiiiiiiiiiiiiceeis 2
Plate Assy., Hinge (SS) NO PiN....cooceuiiiiiiiniiicin v ceeeiieees 2
Screw, Hinge t0 DOOK ....cvviiviiiiccii e ere e e 8
Nut, HINge t0 DOOK .....vviiiiiiiiiiiciiccer e e 8
(] T3 Lo Yo | S 2
Gasket, Glass, BIacK........coovviiviiiiiiirir e e 2
Support, DOOE GIass ......cvvivriiiiiiiiiiciin e 2
Tool Install Dryer Glass Gasket ........cccvvvviiiveeencieeecsiieen e, 1
Gasket, Outer Rim BlacK.......coovvvviieiiiiiniiirirn e 2
Handle, Loading DOOF ........ccoieviiiiiiiiiiieiie e eene e 2
Screw, Handle 1/4-20 X 3/8 .vuiiveiieriieeiieriireee e een e ea e 2
Stud, Door CatCh ....ovvviiiii e 2
NUL, HEX o e e 2
N 0 Yol o o 2
Catch, Loading DOOr .....covivviiiiiiiinicrii e eean 2
Pop Rivet for mtg. catch ....ccooovviiiiiiii 4
LOCKWASNET ...cvveie i e 4
SPHNG NUL ..o .6
Panel Assy., Front- Lower (Wht) (LRG Vaul).......c....ccevunneees 1
Panel Assy., Front- Lower (SS) (LRG Vault) .........cccoeeveevnnns 1
Panel Assy., Front- Upper (Wht) ....ccoovviiiiiiiiiiiiiiiic e 1
Panel Assy., Front- Upper (SS) ...cccvvviiiiiiiiciiiiieeinieeeenas 1
Screw Phillips 10B X 1 3/4”.....cooieiiiiiieiieereiiie s eerrn e e 8
Washer FiNiSh ........coiiiiiiiiiicirrc e 8
Strap, Hinge (BIack) .......ccoviiiiiiiiiiiccii e e 2
Plate HINge BacKUP.....cc.cceeiiiirieniiiee e ssse e ssnee e 2
Screw, Hinge to Panel .......ccccovviiiiiiiiiii i, 8
Screw, Door to Hinge Strap (Special Black Type) .....c........ 2
Washer, FIDEr .....vvviiiiiii e 2
Acceptor-Coin, Optical ......ccovvveviiiiiiiie e, 1
Retainer, Coin ACCEPLOr ..iiviiiriiiieirr e 2
SCIEW eiiiiiii it e e e eaas 4
Switch, Optical (Replacement) .......cccoovviviiiiiiiiiiiiiicneeennn, 1

Part # 8533-090-001 4/20 @



Cabinet Group Continued

Key
14
15
15

*

16
17
17
*

18
18
19

*
*
*

20
20
21
21
22

N

* N X ¥ % X % % X % %X X % % *

NN
o o

Part Number

9994-046-001
9435-061-002
9435-061-001
9545-020-009
9994-048-001
9435-063-001
9435-063-001
9545-020-009
9412-167-002

9412-167-001

8650-012-003
6292-006-010
9095-043-001
9627-859-003
9857-198-002
9857-198-004
9435-038-002
9435-038-001
8650-012-003
9095-041-001
6292-006-007
9150-045-001
9627-855-001
8640-276-002
9501-006-001
9486-137-002
9209-037-002
9866-004-001
9866-004-011
9435-003-009
9435-029-001
9532-143-001

9805-038-001
9555-057-002
9545-008-001
8544-006-001
9074-365-001
9277-041-011

9732-253-001

9732-102-011

9555-057-003
9277-063-001
9277-063-002
9527-007-001

9544-041-002
9942-038-005
9545-008-024
9807-099-002
9807-099-004

Description Quantity
EScutcheon, UPPEr ...couiiiiiiiiiiiiie ettt r e rne e 1
Trim, Overlay-Upper, BIUE ......ccccuviiiiiiiiiiciiin v eree 1
Trim, Overlay-Upper, Black........cccoeiviiiiiiiiiii e, 1
SCreW, #4-40 X 3/16...ciiiiiiieiiii e e 10
ESCULChEON, LOWET ..vviiiieiiit et rri s ee s e s ee s ea e s e e 1
Trim, Overlay-Lower, BIU€ .........ccuoiiiiiiiiiicie e 1
Trim, Overlay-Lower, Black........cccooiiiiiiiiiiiiii e, 1
SCreW, #4-40 X 3/16...ciiiiiieiiiiiiiiecrrrsss e s e 10
Nameplate Stack Dryer EXpress, Blu€.......c.ccevvviiiiiiniiiiiiiiiinnnens 1
Nameplate Stack Dryer Express, Black .........cooovveiiiiiiiiiiiiiinnnns 1
Lock and Key, Lint Drawer #6101 ......c...ccuieiiiiiiiieiiiineeeiie e e 2
Key 6101 only for Lint Drawer .......ccceviiiiiiniecviinseeiin e e AR
L0r 0 0 I o Yol < ] ol B = 1= 2
Harness, Main-Electronic Control ..........ccoovvviiviviniinin e A
Controls Assy, 24V, BLU .......ccuciiiiiiiiieiiecerccr e 1
Controls Assy, 24V, BLK .......c.coiiiiiiiiiiin e 1
Overlay-Control, BIUE .....cccciviiiiiieiiii e e 1
Overlay-Control, BIack ......coceuiiiiiiiiiciiier e 1
Lock and Key, Control #6324 .........cccevvviiiiiiiiiiiicci e 1
Cam, LOCK wuiriiii ittt e e e e raa 1
Key 6324 only for COMPULEr........ciiiiiiiieiie e ee e 1
(1] = T I 010 0 0] e [ Y= 1
Harness, Heat SENSOF.......civviviiiiiiiiin i e 1
Wire NUut Connector GreY ......cuviveiiiiiiiiiiiri e e s ere e eneeee 4
Sensor Temp Control (serial #200588).......ccccovvevuiiiiiiiiiieriineeennnn, 2
Retainer - PUSh ON......covviiiiiiieiin s e 2
Grommet, 3/16 ID .ivuviirniiiiiiie it 2
Lint Drawer Assembly, BIUE ........cooeevviiiiiiiiiiiiie e, .2
Lint Drawer Assembly, Black .........ccccoviiiiiiiiiin e, .2
Overlay trim, lint drawer, BlU€.......cooovviiiiinii e, 1
Overlay trim, lint drawer, BlacK.........cccooviiiiiiiiiii e, 1
Felt Seal ( back of lint screen assembly ) .....ccccooveviiiiiiiiiiiiiinnnns 2
Lint Screen Assembly ONLY (no front) ......ccoeevveiiiiiiiiienininecnnnnnens 2
Replaceable Lint Screen Only ......oocoveviiiiiiiiiiiin e 2
Screws 10Bx 1/4 Lint Screen Strap Hold Down ...........cccvueienee. 32
Leg, Leveling 1/2" ..o 4
Cover, Cabinet (TOP) ... ccuvriirriiniirrin e e 1
Insulation Cabinet COVEr .....cuvuiviiiiiieiiie e s 1
DDAD Kit for Dryers without Neutral and using 208-240 volt.......... 1
LP Kit fOr DDAD DIYErIS....ccuuiiitiuiiiiiiiiseiniisessnssesnn s eessssennaeaeees 1
Replaceable Lint Screen Fine Mesh Only .......cccovveviiiiiiiiiieeinns 1
Insulation-Front Panel-Top Half ........ccociiiiiiiiiii e, 2
Insulation-Front Panel-Lower Half............ccoeevviiiiiiiiinineeeeeene 2
Standoff Wire SaddIe..........covuveiiiiiiiieiiis e 8
S u = o Il 1= T T R = T PP 1
RV = [0 0] = T ) T 1
Screws, Mounting-Coin Vault ........cccccvvien v 2
Coin Box Assy, Large BIUE ........ccevcvveriiien e 1
Coin Box Assy, Large Black ........cccevcveeiriieen e

@ Part # 8533-090-001 4/20



NEXTER
STACK DRYER

Part # 8533-090-001 4/20 @



12

@ Part # 8533-090-001 4/20



Control Parts Group

Key Part Number Description Quantity
* 9857-198-002 Controls Assy, 24V, BLU ........oiiiiiiriiin s cererss e e 1

* 9857-198-004 Controls Assy, 24V, BLK .........ciiiiiiiieiis e 1

1 9826-008-001 Trough ASSEMDIY oo, 1
2 9035-062-002 Button-Push, Control, BIAck .....cccccceevvverernrrisvenneensersssnseeessennns 2

2 9035-062-001 Button-Push, Control, BIUE.......ccccevveevueeeninvrinnnee s s essnneee e s snnnns 2
3 9538-166-011 Spacer-Metal, 4mMm ......ooviiiirii e ————— 4

4 9486-158-001 Retainer-Push BULtOn .......ccccvciiinniin e 2

5 8640-424-002 Nut-Hex, Elastic Stop, #4-40 ....ccccccviviniisemrnrmssenssesseessneenns 4

6 8652-130-038 Terminal-Grounding Clip ..cccovovveeviiieee e 1

7 9534-365-001 Spring-Flat, Control .......c.cccocviivieincin e e 1

8 9545-008-001 Screw-Hex, #10B X 1/4 ..o veeeerreeeneessee e e 2

9 9545-044-010 Screw-Hex, #10B X 1/4 ..o 10
9 8641-582-005 Washer-External tooth, #6 .......ccccceevvivvnnie e, 10
10 9435-038-001 Overlay-Control, Coin, BIack .......cccccvvverriiensiiiensscrneessieeeenns 1

10 9435-038-002 Overlay-Control, Coin, BIUE ......ccccvvvieeriiienscveee e e 1
11 9021-041-001 Acceptor-Coin, Optical .....ccoovvevviiiiiiiiiciii e 1

* 9486-136-001 Retainer, Coin ACCEPLON ..iivuiiiiiiiiiiiie e res 1

12 9545-053-002 1T =P 4
* 9801-099-001 Optical Sensor, Replacement........cccccuveviieiiiniininneeeieneeennn, 1

Note: Jumpers required if using 1.5 Control on Older Machines (P9 Connection)

* 8220-155-001 Wire Assy, Jumper, 30Lb Stack Coin.......ccccevvevveeiiiniinieennnnn. 1

* 8220-155-002 Wire Assy, Jumper, 50Lb Stack Coin......ccccoevvviiiiiiiiiieennnnns 1

Part # 8533-090-001 4/20 @



Hinge Plate Cover

1 9074-341-002 Cover-Hinge, BIack ..... ... 2
Note: Before Serial # 220625 Holes can be drilled in hinge plate to install (#18 Drill bit).
2 8636-018-017 Screw-TRHDCR, 10B X 3/8, BlaCK.......ccecivrrrerrirnrisin s sneesssessnesnsneanns 4

Door Switch Group

Part Number Description Quantity
9539-487-001 DOOr SWItChES ..cveiiiiii e e 2

@ Part # 8533-090-001 4/20



Notes

Part # 8533-090-001 4/20 @



Bearing Housing Group

Key Part Number Description Quantity
* 9803-160-003 Bearing Housing Complete Assy (Includes bearings & Spacer)....... 1
1 9241-161-002 HOUSING, BEAING......cuiiiviieriiiie e r e s e e e s e s ea e nnaes 1
* 9036-130-001 Bearing, Ball, Front ..o e e 1
* 9538-139-002 Y= Tl Al =T | T [P 1
2 9036-130-001 Bearing, Ball, REAr .......cciiiiiiiiiiiii e 1
3 9545-049-002 Screw-Wizlock, 3/8-24X3/4 ....ccoeeiiiiiieieeeeeeee 4
4 8640-400-002 NUE, 5/16-18. i e 4
5 9545-049-001 SCrEW, 3/8-24X1..cuuiuiriiiiiiiiiie e r e 2
6 8640-415-002 NUL, 3/8-24.. i 2
* 9538-139-002 Shim, TUMDIET ..eeevvviiiiiiir e AR

@ Part # 8533-090-001 4/20



Tumbler Group

Key Part Number Description Quantity
* 9848-147-001 Tumbler Assy Complete W/Spider (GALV)......cccovvvieuieniennniieeniineenns 1
* 9848-142-002 Tumbler Assy Complete W/Spider (SS & Galv front).....c...cccvvunneee. 1
1 9848-146-001 Tumbler Assy (GalViNized).......oveuuei i e 1
1 9848-146-002 Tumbler Assy (Stainless Galvinized front) .......ccccovveviiiniiiinieeiinnen, 1
2 9497-019-003 RO, TUMDIEN ....cciiieeeees et e 3
3 8641-554-001 Washer, Special......c.cciiiiiiiiiiii 3
4 9552-013-000 ShiIM e ——————— AR
5 9568-015-001 SPIAET ASSY..eiiiieeeeeeerrrsrnssrsissss s s e ss s e s e s e e e s e e e e e e e 1
6 8640-415-004 NUE, WIZ LOCK .oiiiiieiie s ceeeceeeesiie s s s s e e e s e e annnnnnnn s 3
7 9538-164-002 SPACEr-Shaf.....ccvieeiriirirrrr 1
8 9487-234-005 TOlerenCe RiNG . ..iiivueiiiiiie et 1
9 9908-049-002 PUIIEY, DFIVEN.....ciiiiiieieeeeeeeeee s s e s e e e e s e e e e e e e e nnrrnrnrnanne 1
10 8641-581-026 Washer -Flat.....uuuiiiii e 1
11 8641-582-016 LockWasher - INtTOOth, 17 .....icviiiiiiiiiierr e e ee e 1
12 9545-017-009 SCrew, 1/2-13X1 1/4. i 1
10 12

I 1+ - =|[Hi=s

A
All
—_— o s
2 3 1 4 5 6 7 8 9

10, 11,12

Part # 8533-090-001 4/20 @



Burner Housing Group

X
2

OO0 ¥ ¥ NOUTPA,WNH %

R R S S ST R S
A wWN = O

= X e e
O 00 N O >

* ¥

* X XN XDNDNDN
w N = O

NN
[Sa NN

26

Part Number

9803-220-001
9454-831-001
9454-826-001
9454-790-001
9049-080-001
9454-791-001
9074-307-001
9828-015-001
9545-008-001
9545-008-006
9452-729-001
9545-008-001
9003-220-001
9048-020-001
9545-008-001
9452-991-001
9545-008-001
9029-192-001
9538-142-001
9545-045-007
9576-203-002
9074-336-001
9875-002-003
9545-045-001
9857-134-001
9857-192-001
9381-012-001
9425-069-023
9425-069-024
9029-175-001
8615-104-038
9576-207-008
9545-008-006
9825-061-001
9732-102-011
9732-102-044
8665-073-045
9838-018-001
9379-196-001
9452-730-001

Description Quantity
Housing Assembly, Burner (1 thru 7) ....cccoovviiiiiiiiiiiiiiennns 2
Panel-Burner Front & Bottom ........cccccvvvnnennsrennsensneensneens 2
Panel-Burner, Side LH ......cvovviiiiiiiin e ree e eens 2
Panel-Burner, Side RH ......c.ovviiiiiiiiii e ree e enn s 2
Baffel-BUINEr.......ccveeiie e 2
Panel-Burner, TOP ...ccuoiiiiriiiiiiis e eaa e 2
(000 =T o 1W< N o] o L TR 2
Connector Assembly-Burner ........cccveiiiivieiinie e, 2
SCrews-#10B X 1/4 ...oiieieeee e 8
SCrews-#10AB X 3/8....iiiiiiiiiiiiirierrrie s e 46
Service Plate baffle Recirculation Chamber Clean Out ......... 2
SCreW-#10B X 1/4 ..ueiiiiiieiiee e erre e 16
Angle, Burner SUpPOrt .......coiiiiiiiiieincr e 2
BUrner, Main ..ouuiiiiiiiiii s e 4
SCrew 10B X1/4" e e .8
Service Burner Plate Front (New style).........ccceevievniiinennnnn. 2
SCrew 10B X1/4" ooeiiiiiiiii i e .8
Bracket-High Limit.......cccooviiiiiiiiiiii e 2
Spacer, Hi-Limit ....c.ovvviiiiiiii s eer e e re e 4
SCrEW 8B X 3/4 ettt e 4
Thermostat, Hi-Limit .......ccoovviiiii e, 13
Cover, Hi-Limit Stat .....ccooiviiiiii e
Electrode Assy, Ignition .......ccccoiveviiiiiiii i, 2
Screw, Electrode Mtg 8B X 1/4” .....ccocvviiiiiiiiiiiiie e, 4
Control Assy, Gas, Honeywell .........ccccovveiiiiiiiiiiiiniinec e, 2
Control Assy, Gas,White Rodgers (after Serial D1.19217.025) 2
Manifold, ASSY iuiiiiiiiiiiiiiie e 2
Orifice, Burner-Natural #125.....cccccciiviiiiiiiiie e 4
Orifice, BUMNEr-LP #49........ccoiviiiiiiiieei e eee e 4
Bracket, Manifold .........cccocuveririnrinnienii e e e 2
Pipe Plug in end of Burner Manifold ..........cccccoeevniiiiinnnnnnnn. 2
Thermostat, Safety Shutoff .........ccooovviiiiiiiiii 2
A ol = 4
Cover, Safety Stat ....oociiiii 2
Kit, LP Conversion Honeywell Kit ........ccccoovviiiiiiiiinininnnnns 2
Kit, LP Conversion White Rogers Kit .........ccccovveviiiiiinnnnnns 2
Nipple 1/2” X 2 BlaCK......cuceiiiruiiiiiii e 2
Welded One Piece Gas Pipe Assembly ..........ccceevvivniiiiennnnn. 1
Valve, Gas Shut Off (Optional) ......cceovvevviiiiiiiiiiiin e, 1
Burner tube service plate (Old Style Burner) ......cccccocvvunvenes 2

Part # 8533-090-001 4/20



Burner Housing Group Photos

Part # 8533-090-001 4/20



Rear View

A

ey

*E X¥XWOLWOWWOWWOUWO ¥ ¥XON ¥ ¥ ¥ XN DWNH ¥ %

= N
ANNWNHFEHOO

*

=
[e) 0, |

* ¥

*

17
18
18
18
19
20
21
22
23
*x

24
X
X
25
X

*

25
27

ES

Part Number

9627-861-001
9801-095-001
9539-461-009
9029-174-001
9008-007-001
9451-169-002
9545-020-001
8640-401-001
9550-169-003
9545-008-001
9732-205-026
9376-331-001
9452-740-001
9545-029-008
8641-582-003
9545-018-019
86411-582-007
9538-,163-006
8641-581-017
9209-086-002
9538-166-006
9453-157-001
9545-028-013
9962-017-002
9278-040-001
9991-053-001
9545-029-010
9545-029-003
8640-415-004
8641-581-035
9861-022-001
8641-581-035
9487-200-003
9908-039-004
9036-145-002
9538-164-002
9487-234-005
9908-049-002
8641-581-026
8641-582-016
9545-017-009
9040-077-001
9040-073-009
9534-319-002
9099-012-002
9248-,022-002
9125-005-001
9451-146-001
8520-141-000
9545-008-026
9825-059-001
9074-314-001
9545-008-024
9973-030-001
9453-157-001
9029-173-001

Description Quantity
Wire Harness Overtemperature SWitCh ........ccooovveviviiiiinnnens 2
Switch Assy, Air FIOW .....covvvviiiiiiiirie e 2
SWItCh, AIr FIOW cevvieiiiiiicceic e rr e 2
Bracket, Switch- Air FIOW.......ccvvceiiiiiiieniiii e, 2
Actuator, SWItCh.......coiiiiii 2
Pin, Cotter .. i 2
SCrew 4-40 X 5/8 ..cniiiii it 4
Nut, Special TWin #4-40 .......ccviiiiiiiiiii e 2
Shield, SWILCN ....vuiiii i 2
SCrew 10 BX 1/4" ..ot 6
Motor Kit, Blower back, Belt ........ccccoovvvivriiiiiieiiiiineenneeeann, 2
Motor, Drive (Marathon) .......cccuviviiiiiiiiniiiineseerrinnn e 2
Plate, MOtOr MEg .....coeeeiiiiieeiee e e e e 2
BOIt 3/8” - 16 X 3/4" .ceeviiii e 8
Lockwash Spring 3/8.....ccoeeieiumiieiiiieeei e eeeeeeeeees 8
Screw, Motor Plate to Back Assy. 1/4-20x 2 1/2.................. 8
LOCKWAShEr 1/4 ....uuiiiii ittt 8
1S = [0/ PPN 8
Flat Washer 1/4 X 7/8.....ciiiiiiciiiiinininrinieieess e
Rubber Grommet.......covuiiiiiiiiirii e 8
Grommet SPACEIS ...uvviriiiiiiiircr e e 8
Pulley, MOTOr ....cciveeiciie et 2
SCIEW, SeL. ittt e e 4
Back Assy, Blower HSG .......occvvviiiiiiiiiinniiin e e 2
Impeller, W/Set SCreWs ........cviieiiiiiiiniineererse s e errsns e seeens 2
SupportAssy, Intermed. Pulley........ccccoovvieviiiinieieiiniinieneeens 2
Bolt, RAHA 3/8-16 X 1 1/4 ..ccvvveiiiiiiiiiec e eeenn 6
BOIt, 3/8-16 X 1 1/2 cicieiiiiii ettt e 2
Nut Flange Wiziock 3/8" = 16.......cooiiiieiiiiieieeeeeeeeeen 6
Washer, Flat ......ooiveiiiiii e 6
Arm Assy-Tension, Complete.........cccveviriviniriiin e 2
Washer, Flat ......cooviiiiiin e 2
RING-REtAINING ....ccvniiriiii e 6
Pulley Assy, Intermediate with bronze flange bearing.......... 2
Bearing - Bronze Flange .........cccoevveviiiiiiii i 4
Spacer-Shaft (See Tumbler Group for Expandrd View) ........ 1

Tolerence RiNG.....ccvviiiiiiiiiirie e 1

Pulley, DrVEN .....ccvuiiiiiie et 1

Washer -Flat........couuiiiiir e 1

LockWasher - IntTooth, 17.....cccoviiriiiiiiiirinrirr e e 1

Screw, 1/2-13X1 1/4 e 1

Belt, Drive- MOtOr .....ccvvviiiiiiieceriiin e e 2
Belt, Drive- TUMDbIEr .....uvviiiiiiiieee e 2
1Y 014181 A [ =T £ (o] o A 2
Chain, TeNSION ....ccvvuiiiiiieriiire e e 2
HOOK, TENSION ..vvuiiiieeeriie e errrs e e 2
Damper Inside Duct Exhaust ...........ccccvieeiiivievniiin e, 2
Pin, Damper HINge.........ciiviiiiiiiii e ner e e n e 2
NUE, SPFiNG..iieiiieciir e e e 4
SCreW #10B X 1/2 covveiiiiieieiee e rrrnr e 6
@00V T D10 [0/ U] ] L= TN 1
Cover DUCE LOWET .....iiiiiiiieinriei e r e 1
SCreW 10ABX 3/8" ..o s 80
Heat Recirculation Assembly Duct..........cccvvvviiiiiieennnnnnnn, 2
Motor Pulley = DIVEL ..cccvvuiiiiicieiriie s eeeen 1
Bracket for Wire Harness Under Burner Housing ................ 2

@ Part # 8533-090-001 4/20



Rear View Photos

19

Part # 8533-090-001 4/20 @



Rear Panel & Cover Group

Key Part Number Description Quantity
1 9208-124-001 Back Drive Guard Panel.......cooeuvvveiiinirininennirerneenneeeneennns 2
2 9208-123-001 Back Side Guard Panel .......ccooevvviieiiiiiiirinreicernr e 2
* 9545-008-024 SCrEW, GUANS.....veeriiieeerirreeesireessiseesssseesssreeesssseessesnsesssnsesssnns *
* 9074-365-001 Cabinet (TOP COVER) .....cccuuiiiiiiiieiiiiiereeeienee e e e eeennnneneeens 1
* 8544-006-001 Legs Leveling.....c.cciieiueiiiiie s 4
4 9108-117-001 <ot g ol 10 0 1Y 6
5 9545-008-024 SCreWs 10 AB X 3/8..uuiiiriiiiiriireiriirerrie s et e ean s ran s anans 4
6 9109-113-001 Top DUCt W/ ROUN ....coiiiiiice it 1
7 9074-319-001 Lower Duct Cover / Board........ccooeeiiiiiiiinnnnnnnninsreeseeeessssnnenns 1

@ Part # 8533-090-001 4/20



Part # 8533-090-001 4/20 @



Control Assembly Group

Key Part Number Description Quantity
* 9857-169-011 Control Assmbly Complete (all below included) .........cccooevvvnerennnnn. 1
* 9074-317-001 (@oT a1 o) I 270 )1 QG0 1V = R 1
1 8653-068-003 Connector Conduit 3/8"” STR....ccviiiiiiiiiiiiiiiiir e 1
2 9558-031-001 Strip Terminal Marker (Behind Input Power) to above #3............... 1
3 9897-035-001 Terminal Block Assembly Main Power Inlet.........cccoeeiiiiiiiiinninnenn, 1
* 9545-008-024 SCrews 10AB X 3/8” .ovvruiiiiiirrrriiin e s e 4
* 9627-859-003 Wire Harness - Power Main ........cccoovviviiniiiinnec e 1
4 8220-001-478 Wire Assembly Green 7" .....cou i 1
5 9545-008-027 Screw # 10-32 X 12 GrEEN .vvvvuueiieieeries s s eser s s s e rre e e s e erenaans 1
* 8641-582-006 Lockwasher Ext TOOth #10........ceiiiiiimiiiiiiiirirs e 1
6 9897-026-002 Terminal Block Main Power Middle .........ccuueiiiiiiiminiieeeeinn e 1
7 9897-026-001 Terminal BIOCK. .....u.ov i 2
* 9545-045-012 Screw #8 ABxI 2 for terminal blocK.........ccovvvieveiiiiiiiiiiiic e 6
8 8711-013-001 Transformer CONtIOL......occov e e e 1
* 9545-008-024 SCrews 10AB X 3/8” .ovvruiiiiiiirrriiin e e s 4
9 9857-182-001 Ignition Control ......cceiiiiiii i 2
* 9545-008-018 SCrews 10AB X 3/4" oovrei i e 4
10 9631-403-009 Wire Assembly High Voltage Upper......ccccciiviiiiiiiiiiiiiiiiieeeeneieees 1
11 9627-867-005 Wire Harness Ignition Control Upper........cceevievviiieiiinieeininscenneeeens I
12 9631-403-008 Wire Assembly High Voltage LOWer.......c.cccvvviiiiiiiiiiiiiiciiceeeeies 1
13 9627-867-006 Wire Harness Ignition Control LOWEr ........cccovvevviiiiininincnin e e e, I
* 9053-067-002 BUShING Wir€ 7/8” ... e 4
14 9200-001-002 Fuseholder ASSEMDBIY ......cociuuiiiiiiii i 3
* 8636-018-001 FUSE 1.5 AMD cireuiiiiiiienin s seeern s s s srnnnss s s sernnnn s s s srensnsnsessennnnns 2
* 8636-018-004 FUEE 2.5 AMP...ueiieiieirsecrsee s s sre s se s sn s sn e s n s s e snessneeas 1
15 5192-299-002 RElAY POWEK ....ccvveiiiiiiieie s errrr s s s s s e e s rre s e e e e renas 2
* 9545-045-012 Screws Power #8 AB X 1/2" . 4
* 8220-062-036 Wire Assembly Red/Black 14" ........c..ooiiiiiiiiiiiii e 1
* 8220-062-037 Wire Assembly Red/White 14" .........eciviiiiiriiiieerrre e 1
16 9627-864-006 Wire Harness Motor EXtENSIoN.........ocvvuiviiiviniiiiiieiin e 2
17 9527-007-001 Stand Off - Wire Saddle / Arrowhead .........cooiviviiiiiiiiiiiien e 5
18 9627-863-001 Wire Harness Main Extension Access Under Burner Housing.......... 4
g'osn't;%lpProtectlon Fuse 14 1 14 Ignition Upper Pocket

Protection Fuse 1.5 Amp

Not Shown:

24VAC Ignition Lower
Pocket Protection
Fuse

@ Part # 8533-090-001 4/20



14

15

15

14

15

o
L

Part # 8533-090-001 4/20 @




Coin Accecptor

Key Part Number Description Quantity
1 9021-041-001 Coin Acceptor, OptiCal......coiivvuiiiiiii i 1
2 9801-099-001 Sensor-Optical, Replacement.......cccovvviiiiiiiiniiic e 1
3 9545-039-002 Screw, Heighth Bar, 3mm.......cccooiiiiiiii e 2
* 9486-136-001 Retainer, Coin ACCEPLON ...iivuiiiiiiii e 1
* 9545-053-002 SCIEW 11vttrrtuuuursisss s s e e e sseaseteteeeeesrrerss s aaar s seseeeeaaaaaaeeeeseeeennnnnrns 4

@ Part # 8533-090-001 4/20



Wiring Group

K
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*
*

ey

Part Number

9627-911-001
9631-403-001
8502-645-001
9506-544-001
9627-860-001
9627-860-002
9627-863-001
9627-864-001
8220-062-036
8220-062-037
8220-062-038
9627-861-001
9627-862-001
9627-855-003
8527-112-001
8502-763-001
8502-764-001
9506-544-001
8514-233-001
8507-365-001
8507-330-001
8507-350-001
8220-137-001
8220-001-466
8220-095-038
9506-544-001
8220-095-040
8220-095-041
9052-067-002

Description Quantity
Wiring Harness- Main POWETr ..........ccociiiiiiiiiiiiiie e 1
Wire, Hi Voltage, Spark 38”..........ccooociiiiiiiee e 2
Label INStrUuCtioN.........ccoiiiiiii e 1
Wiring Label Schematic/Diagram ...........ccccceeeveeeiiiiiciiinennen, 1
Wire Harness Ignition Upper Low Voltage .........ccccovvveeeens 1
Wire Harness Ignition Lower Low Voltage ........ccccccevvveennns 1
Wire Harness Main EXtension ..., 1
Wire Harness Motor Extention ..., 2
Wire Assembly Red/BIack 14”...........coooviiiciiiiieieeieee e, 1
Wire Assembly Red/White 147 .........coooiiiiiiiiiiiieeeeee e 1
Wire Assembly White 14”.........ooeiviveiiiiiiieee e, 2
Wire Harness - Overtemp / Airswitch ..........ccccccveeieiiiiiinnns 2
Wire Harness Main Controller w/ Door Switch Wires ........... 1
Wire Harness - Heat SENSOr ........ccccceiiiiiiiiiiiiiee e 1
Decal Lighting and Clearance..........cc.ccccoovcuvvierieieeeeeeeeecnns 1
Label Warning & NOLICE ........cccuvviiiieiieecii e 2
Label Warning Dryer, FRN/SPN ..........cccoooiiiiiiiiieieeeeee e, 2
Schematic /Diagram...........ccooiiieiiiiiiieiee e 1
Operators Manual ............ceeeieeiiiiiiiiiiiie e 1
Instructions Convert Dual Voltage ..........ccccccvveeviiieininiennen. 1
Instruction Transient Voltage Suppressor ...........ccccccvvvveee.. 1
Instructions Dryer Install / Start ..........cccoooveiieiiiiiiee. 1
Wire Assembly Green 247 .........c.ooooeeeiiiiciiiieeeeeee e 1
Wire Assembly Yellow 4 7/8” Gas Valve ..............cccceuuuvneeee. 2
Wire Assembly Orange 48”...........cooociiiiiieee e 2
Wiring Schematic/Diagram .............ccoccciivieeeeeee e, 1
Wire Assembly Orange 24”...........coooceciiiiviieee e 1
Wire Assembly Brown 24” ..o 1
BUShINGS Wire 7/87 .....coee oot 4

Part # 8533-090-001 4/20 @



Wiring Diagram for DC30x2

UPPER
FLAME
¢ SENSOR (UereR
,__%:E&% AS VALVE
8220—-001-466
g__L gt
UPPER 1
SPARK x v
_essTvee-on sw _ _ _ FLECTRODE ||| __ _ _ T
r T i e FSBK 617
z o UPPER
| e i |
83 |
| 2 isa N o b |9 BLK
~ Ll (O[O O
I YL ]
= i BHS|E I
- = &% SN |
| [ RED o o | oo
| I | 5 #2 BRN 58"
PPER
| %H' oA 208240V (L1, L2)
| L BRN— 13| ORG-12
| : ORG-12|3/8
I ~ |"&5 TTTLTTE
U1 z
| sl o) 12 heies
I — | o _ QAN DD
Lebed ORG—12 < NZ NNRNRNRN
I ER BRN_13 slad i, godl | 02 FIYY]
| i #6_WHT 6 WHT] ~m§og|gg gapad
s #2 BRN #6 YE D,Sz 83s| | @ SIRGD
o] ] S B39 ES A
LR, fo RN " RS 1 LE 22828
I EEON P 46 REDl—, - e °°°
| N He B | ©
| oyl <'3 o N> s 8636-018-001 0!
g s @ [ 4 BLK 15" 43
| » W= E |8 |gm 4 RED 18] | [45 R FZBLU/WHT O ||
| o = 2 V/W 19")glo[#3 VIO/WHT 85", I3 Vio/WHT | o
5 #2 BRN| o1 20 /W 19SS ORG[WHT 85" 1 #3 ORG/WH |
I ] | Z3 3V | SOl 2 ||
= — V0 o
N [ 4 3 | #3 ORG rin
: ' g;'g'}f 3’:| & z i i A : ol
— 4 < 4 YEL g
| E 5 | #3 Bk S : < P
P3 [~
| | 3B | 4
| RED/BLK=9 | prep— |
I L I RUN RELRD g é | UPPER
' = < | TEMP
| o |3 % L[5 = 120V | 45 ELLAE :SENSOR
m |5 kor IS "y 110—120V #3 RED/WHT [ ©
| S | = ) S ESES | UPPER DRIVE i =il g
= 5 BB [ % | MOTOR LOWER K1 ;
| : e SN | RUN RELAY 8
REDFE & = — H
u][ull 2 | 1B
| | P o 15
4 R/W % 2= | LOWER K P9 P10 Ol 3
| [m] < GAS VALVE | C sVDC o
| 0 o
| ealoo & #7 BRN | o8
B s Bils i PRI o eiimic
| Lzt & B | ° X “Havnclo 5l
88;; MODEL  SERIAL 5
T RR2 JUMPERS ~COM vio
| cioR L e Skt Lol RN | K]
o[ = GRY N
RS STl o 2 | P i :
| R #1_WHT AN I e uss Yyl
11 il 82204082-057 14" [SEIBYOIHBAZ <~ ETHERNET |:|’:’18 2| e
| 1062-037 14" |Jio|Z{e5(C|S=| = 42 BIK 61" | o B IE| 2
I = = 3 : P20 Palz I§
| o = ] P 1M GRN |
| A & L 3| ELecTRONIC Il ogy ]
— N o
| 7 i | CONTROLLER 1 [ $
© | | o857-198-007 BLY o 22 L
| 2 = PR R oY ¢
| o
| 2 = © lgs vio P o8
I S X #2 BRN 58" MODEL™ ~ 3N
1 e LOWER (FACTORY NO e
| SE BT STAT / 0 ACCEPTOR) N 8
| QT 8220-005-041 24" | |ZIBRN-15 ore-14 VEUSTOMER =T ]
| <L 3 /| AN B %0 u:l‘law \ 8
& DEvIcE " | Temom[§ | \LOWER
| N [ i | TEMP
| N \ 7K /SENSOR
I 47K
N /
I N
I \i‘m //
' LOWER
| DOOR SW
| 3 BLK #3 BLU/WHT]
I 9539-487-001
|
|
|
|

9506—-595-0018B

WIRING DIAGRAM  DC30X2NC—15EC2X—

@ Part # 8533-090-001 4/20



Schematic for DC30x2

iring

W

ZH 09 ‘3SVHd |

‘A0O¥Z—802/021L—01L 1

"AJIAY3S {04 JILVINIHOS

8 'A34 L00—G6S5—90S6

IVII{103T3 SIHL NIVLIY :INV1IJOdNI

T 30081073 —XZJ3G1—ONZX0¢2a OJIIVINIHIOS TAM
WIVAS ¥IMOT
.
THM
sosnas 118
IWTE YIMOT V1S V1S
dW3LE3A0 LAT=TH
$IMOT MS ¥V HIMOT —————— -
¥IMO1
S~ Tl I _
AdO (] ou0  [1HM/940! ITHM/OIAT 2
o | A3y svo | ANOCL—0lL1L
1AM = | ¥3IMOT | 34
| |
oA | T o — 42
H._zq/v a3y ) — =
3snd zy | I | oo
YITIONINOD ve'L 1HM O/ 1HM/a3y [1Hm/azy’ ! | tHW/ma 1HM/n8 Ms wooa ® o (@
AVI3Y NN X (X x|m
NOLLINOI ¥3MOTT _ wamor | HHWMA HIMOT B 2B
3Q0y10313 I | e [=
VS ¥3ddn
—— | | o
| | i
¥osnas 118 ¥OSN3S _ _
INVIS ¥3ddn - IV3H 43MOT |
w _
HITIOHLINOD |
JINO¥10313 |
YOSN3S _
1v3aH ¥3ddn |
THM | |
o o T _
, | ,
REN] a3 18 e s 540 | od0 ! T O ! o o o=
Isnd 1vis MS HIY 1vis I vy svo | AOZL—0L1 2 KRR\
¥ITIONINOD ve'L dWALSIA0 Yiddn  LNIT-TH _ Y3ddn _ o=y
NOLLINSI ¥3ddn d3ddn d3ddn . ol
N\ [ORT N T OiA —
1y ; ; 5 °
1HM ia/a3y oy 1 nma 1 ma 8
C | AVI3d Nnd oE MS_¥00da
_ H3ddn | H3ddn
S3OAIA INIWAVA dod | ——————— I
Wviowid ONMM TS| mx._ / ouxv_\._vm_._m
£ | 7 nig/y1d
= _mﬁ 7 a3y
ES 5]
*LINOMID ONLLYAH ¥0d4 SININTNINOIY ANV NOILYAI-O T -
40 NOLLJINOS3d 404 VANV SYINMO OL ¥343¥ °¢ @ A o
h °c & © /. o
"a35S3¥d NOLLNG LNVIS 3HL ANV > 2 c h m
Q3SOT0 ¥O0Q 3HL ‘G3I4SILYS SI INNOD NIOD FHL . (S g
NIHM 3SOT0 TIM LOVINOO AVI3M NM¥ MOIOW °Z = = e
<
"@3SOT0 S| ¥OOQ NIHM G3SOTD SIHOUMS 1 1
‘0'N 34V S3HOLIMS ¥004 °L aNs N 21 11 aNO N 1
‘S3ION (N ‘17) AOZL—0L1L (21 ‘1) >o§|mou

Part # 8533-090-001 4/20 @




Notes

U
@ Part # 8533-090-001 4/20



